XL-98A Multi Purpose Saw UT-05015 05015-UT XL-98A Multi Purpose Saw UT-05015 XL-98A Multi
Purpose Saw - Air Cleaner, Carburetor, Throttle Handle

Rendered by Leadventure, [nc



Ref# Part# Description
1 63779C GASKET
2 63370A RETAINER-Reed
3 63371B SEAT-Reed valve
4 63166A REED-Valve
5 65483 GASKET
6 A674601 SPACER-Carburetor
7 82174 SCREW-Pan hd. 8-32x 1 1/4
8 82173 SCREW-Pan hd. 8-32 x 1
9 65718B FUEL LINE
10 672011 CHOKE ROD
11 86324 COTTER PIN
12 A50957A AIR FILTER COVER
13 50951 GASKET
14 54536 WASHER
15 A676391 NUT
16 50950 WASHER
17  54620B FILTER ELEMENT-Air

18 51173 FILTER ELEMENT-AIr (Foam)
19  A50952 RING & GASKET ASSEMBLY
20  58319A NLA(NO LONGER AVAILABLE)

21 83046 WASHER-Lock

22 82179 SCREW-10-32x17/8
23 A42208A CARBURETOR

24 67540 GASKET

25 A509551A BRACKET-Cover

26 63266A ROD-Throttle

27 58348 BOOT-Throttle rod

28 80676 SCREW-Hex hd. 12-24 x 5/8
29 64862 GROMMET

30 58409 RING

31 65745 TRIGGER

32 65719 PIN

33 58405 SPRING

34 800232 SCREW-8-32 x 5/8

35 95671 PIN-Throttle

36 80560 SCREW-Pan hd. 8-32x 1/2
37  A69045 COVER TH HANDLE-TBO
38 59064 BUSHING

39 68768 GRIP-Throttle handle cover
40 68767 GRIP-Throttle handle

41  A-47515 HANDLE-Throttle

2
e

e e e B e T e e e e e T T SN e R O S S NS I NG I e e e T e e e e T e T N T S e O AN O S Y



Ref #
42
43
44
45

Part #
80891
51144
80575
63369

Description
SCREW-Hex hd. 12-24 x 7/8
GROMMET
SCREW-Pan hd. 8-32 x 1/4
SCREW



XL-98A Multi Purpose Saw UT-05015 05015-UT XL-98A Multi Purpose Saw UT-05015 XL-98A Multi
Purpose Saw - Blade Arm, Clutch & Handle

Rendered by LeadVenture, Inc.



Ref# Part#
1 59224
2 699702A
3 24174
4  68421AS
64597BS
64596BS
64595A
5 699712
6 AS51251B
7 43268
8 511982
48922
9 A65564
10 643831
11  A655521
12 806813
13 646511
14 80573
15  A43227
16 29527
17 43209
18 43210
19 43211
20 432262
21 63107
22 AS535734A
23 804281
24 507242
25 82242
26 51162
27 51163
28 698292
29 80867
30 698271
31 81231

32

93628

Description
BOLT-Blade
WASHER-Outer
SPACER-Blotter
WHEEL-Resinoid
WHEEL-Resinoid
WHEEL-Resinoid
BLADE-Saw
WASHER-Inner

BLADE GUARD &
SLEEVE

PIN-Spirol
SLEEVE-Blade guard
LABEL-Caution

HOOK BOLT & CLAMP
ASSEMBLY

CLAMP
BOLT-Hook
SCREW-1/4-20 x 1/2
CLAMP-Blade guard
SCREW-1/4-20 x 13/16
BLADE ARM KIT
RING-Retaining
SPACER-Pulley
SPACER-Inner
SHAFT-Blade

ARM-Blade

BEARING-Ball
HANDLE BAR

SCREW-Nylock 1/4-20 x
1

SPACER

SCREW-Nylock 1/4-20 x
17/8

MOUNT-Shock
MOUNT-Shock
BRACKET-Handle bar

SCREW-Hex hd. 12-24 x
3/4

PULLEY-Driven
NUT-Stop 7/16-14
COVER-Clutch

—_

[ S Y S e S e )

—

—_ N

[\

—_

—_ N

—



Ref# Part# Description Qty

33 657601B PLATE-Clutch back 1
34 69461 SHOE-Clutch 3
35 67053 SPRING-Clutch 3
36 58833 WASHER 1
37 A97893 PULLEY-Bearing & Arm 1
38 51151 BEARING 1
39 A-97901 RACE-Inner bearing 1
40 64498 BELT-Drive 1
41 535792 COVER-Drivecase 1
42 810892 NUT-3/8-16 2



XL-98A Multi Purpose Saw UT-05015 05015-UT XL-98A Multi Purpose Saw UT-05015 XL-98A Multi
Purpose Saw - Engine Internals, Muftler, Fuel Tank

Rendered by LeadVenture, Inc.



Ref# Part# Description
A69864C  MUFFLER KIT (Complete)
1 95885 SCREW
2 82280 SCREW-Hex hd. 1/4-20 x 3
3 69842 SHIELD-Muffler
4  A698361 CAP-Muftler
5 69844 SUPPORT-Short
6 69843 SUPPORT-Long
7 A93900A SCREEN-Spark arrestor
8 A69838A BODY-Muffler
9 69839 PLATE-Muffler
10 935618 SPARK PLUG
63547S SPARK PLUG
69027S SPARK PLUG
11 96212 NUT 1/4-28
12 83009 WASHER-Lock 1/4
13 A48807A CYLINDER
14 637781 GASKET-Cylinder
15 581908 BEARING
16 A67989  PISTON & PIN ASSEMBLY
17 64742 PISTON PIN RETAINING RING
18 55537 PISTON RING
19 A69658A ROD-Connecting
20 69919 SCREW
21 69638 BEARING
22 A69056 NLA(NO LONGER AVAILABLE)
23 68010 WASHER
24 671684 CRANKSHAFT
25 75078 KEY
26 70306 SCREW-Torx 10-32
27  AS53625 CRANKCASE
28 12282A SEAL
29 65391 GASKET-Oil cover
30 671532 COVER-Fuel tank
31 67807 BOLT
32 82358 SCREW-Fil hd. 8-32 x 5/8
33 82147 SCREW-Fil hd. 8-32x 1 3/4
34 95725 SCREW-Fil hd. 8-32 x 2 3/16
35 55871 STUD-Cylinder
36 63621 PIN-Dowel
37 A64715 USE 64156A
38 69847 LABEL-Warning

e,
2

—_ = = N 00 = AN N = N = = N = = N = NN = DN RN R e e e e e e e = = N = e



Ref# Part#

39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60

67559
59705
A69500A
69451
69454
69501
69502
96535
82256A
63367
A69923
64083
65593A
67080
655971
80605
65718B

58319A NLA(NO LONGER AVAILABLE)

81204
93039
78098
84020

Description
"O" RING
WASHER-Lock
CAP-Fuel
VALVE-Check
FILTER
GASKET-Fuel cap
CHAIN
RETAINER-Cap
SCREW
SCREW
USE UP06560
FILTER ELEMENT
FUEL LINE
CONNECTOR
CLAMP
SCREW-Pan hd 6-32 x 5/16
FUEL LINE

NUT-Hex 1/4-20
ADJUSTING PIN
GASKET-Muffler

WASHER

=]
>

—m e = e e e e e e e e e e e e e e e e = D)



XL-98A Multi Purpose Saw UT-05015 05015-UT XL-98A Multi Purpose Saw UT-05015 XL-98A Multi
Purpose Saw - Starter And Ignition

PRIOR TO LOT C-240

Rendered by LeadVenture, Inc.




Ref# Part# Description Qty
1 80676 ~ SCREW-Hex hd. 12-24 x 5/8

8

2 A64504C HOUSING-Starter 1

3 A64421 SCREEN KIT 1

4 67191 STUD-Drive 4

5 64419 FASTENER 6

6 64443 BUSHING 1

7 65830 BUSHING 1

8 67177 BUSHING 1

9 A69962B GRIP-Starter 1

10  70018A INSERT 1
11 A93875 USE 570841 1
12 93862 WASHER 1
13 67409 RING-AIr flow 1
14 63566 SHIELD 1
15  63268A SPRING 1
16  63565A SHIELD 1

NLA(NO LONGER
17  A64446 A\(/ AILABLE) 1
18 94827 LOCK-Spring 1
19 58763 WASHER 1
20 80648  SCREW-Hex hd. 10-32x1/2 1
21  S58757E STUD-Starter pawl 2
22 58756 STARTER PAWL 2
23 70901 WASHER-Lock 1
24 653752 SPRING 2
25 81124 NUT-Hex 3/8-24 1
26 83102 WASHER-Lock 3/8 1
27 84010 WASHER-Flat 3/8 1
28 96801 ROTOR-Magneto 1
29 80048 SCREW-Hex 1/4-20 x 5/8 3
30 A96799A PLATE-Back 1
31 12282A SEAL 1
32 63195 BEARING 1
33 802181 SCREW-Sems hex hd. 1/4-20 )
x 3/4

34 AS5T76503A SWITCH 1
35 72084Al NUT 1
36 12793A PLATE-Indicating 1
37 A33055 TERMINAL HIGH TENS(P 1

TBO



Ref# Part#

38
39
40

41

42
43
44
45
46

47

48
49
50
51
52

A96798A
96743
A94850

88044

67165
82178
83022
67162
67167

A67618A

12282A
63195

67164A
67163
67166

Description
MODULE-Ignition

LEAD-High tension

NLA(NO LONGER
AVAILABLE)

SCREW-Sems hex hd. 8-32 x
1

ROTOR-Magneto
SCREW-Mach. hd. 8-32 x 3/4
WASHER
MODULE
LEAD-Transformer

PLATE-Back

SEAL
BEARING-Roller
COIL-Transformer
COIL & CORE
LEAD-High tension

Qty

—_ = N ] =

S N i U G —y



XL-98A Multi Purpose Saw UT-05015 05015-UT XL-98A Multi Purpose Saw UT-05015 XL-98A Multi
Purpose Saw - Carburetor Kits

Rendered by Leadventure, Inc.



Ref# Part#
1 95698

2
3
4
5
6
7
8
9

10 A-51348

Description
REPAIR KIT
UNKNOWN
UNKNOWN
UNKNOWN
UNKNOWN
UNKNOWN
UNKNOWN
UNKNOWN

Qty

A42209 GOVERNOR VALVE-TBO 1
CHECK VALVE

1



XL-98A Multi Purpose Saw UT-05015 05015-UT XL-98A Multi Purpose Saw UT-05015 XL-98A Multi
Purpose Saw - Accessories & Tools

No
Diagram
Available

Parts List
Only

Rendered by LeadVenture, In



Ref# Part# Description Qty
A24570 JACK SCREW
2498201 BIT-Driver torx (.250 shank)
2498202 BIT-Driver torx (.312 shank)

A50561 KIT-Wet cutting
570841 ROPE-Starting (250 ft.) #5
A63540D SPARK ARRESTOR
A47306 KIT-Emergency
A241101C OPERATOR'S KIT
64598 GOGGLES-Safety
64599A CAN-Fuel safety
24823 SEALANT
68651 WRENCH-Socket
A24085A WRENCH-Blade removal
24541 SCREW DRIVER
228203 COLLAR-Bearing installation
22828 PLIERS-Snap ring
A473908 CARRYCASE W/INSERT
231362 SLEEVE-Bearing & Shaft installation
23420 BEARING-Installation 2
23528 WRENCH-Hex 2
23759 SLEEVE-Protecting
238461 ANVIL
A23934 NLA(NO LONGER AVAILABLE)
23955 PLUG-Bearing installation
23956 PLUG-Bearing & Seal installation
23957 PLUG-Seal installation
A23962 JACK SCREW-Bearing removal
23968 ANVIL-Bearing installation
23972 SLEEVE-Seal installation
240061 PLATE-Crankshaft aligning
A24290 NLA(NO LONGER AVAILABLE)
24302 PLUG-Seal installation

24306 SHIM-Plastic



	UT-05015-Homelite-PB.pdf
	UT-05015-Homelite-PB-1.pdf
	UT-05015-Homelite-PB-2.pdf
	UT-05015-Homelite-PB-3.pdf
	UT-05015-Homelite-PB-4.pdf
	UT-05015-Homelite-PB-5.pdf

